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SPARE PARTS/XPL

REF.] CODE | Q.TY| DESCRIPTION DESCRIZIONE
1 L0B0100 1 FRAME MOD. XPL TELAIO SPANDICONCIME MOD. XPL
2 LOB0200 1 HOPPER PLATE LAMIERA SOSTEGNO TRAMOGGIA
3 LO81100B 1 LOWER HOPPER RIGHT TRAMOGGIA INFERIORE DX
4 LOS1100A 1 LOWER HOPPER LEFT TRAMOGGIA INFERIORE SX
5 LOA1600D 1 SUPPORT REGULATIONS RIGHT SOSTEGNO REGOLAZIONI DX
6 LO&1600 1 SUPPORT REGULATIONS LF SOSTEGNO REGOLAZIONI S
7 L084300 2 PLATE REGULATION QUANTITY TARGHETTA REGOLAZIONE QUANTITA'
8 L0&4400 2 | SHIFT INDICATOR PLATE TARGHETTA SPOSTAMENTO CADUTA
9 34200411 10 | ALLUMINIUM RIVET 3,8X11 RIVETTO IN ALLUMINIO 3,8X11
10 | VB500013 4 | HANDWHEELMB VOLANTINO A CROCE M8
11 859210IN 35 | PLAIN WASHER M10 (STAINLESS STEEL) RONDELLA INDX PLANA M10
12 57350825 18 | SCREW M&X25 STAINLESS STEEL VITE INOX TEIF MBX25 UNI 5730
13 §59208IN 88 | PLAIN WASHER M8 (STAINLESS STEEL) RONDELLA INOX PIANA M8
14 LOB19001 2 QUANTITY INDICATOR INDICATORE DI QUANTITA
15 | 573908201 16| SCREW TEIF M8X%20 (STAINLESS STEEL) VITE INOX TEIF MBX20 UNI 5739
16 L0821008 1 HOPPER RIGHT TRAMOGGIA CADUTA DX
17 L0B2100A 1 HOPPER LEFT TRAMOGGIA CADUTA 5%
18 L0B2200A 2 FEEDING GATE REGULATION QUANTITY SERRANDA REGOLAZIONE QUANTITA
19 L082300! 2 LEVER OPENING LEVA DENTATA APERTURA
20 L082400| 4 | GUIDE LAMIERA GLIDA
2 LO81800I 2 LEVER OF REGULATION LEVA SPOSTAMENTO CADUTA
P LO&17001 2 ADJUSTMENT LEVER LEVA FERMO APERTLIRA
3 L022000! 2 INDICATOR INDICATORE DI CADUTA
24 | IMGO1030 2 RUBBER HANDLE 10X30 | IMPUGNATURA GOMMA 1030
25 | 573208200 4 SCREW MBX20 (STAINLESS STEEL) VITE INOX T-TONDA MBX20 NI 5732
% LOB1500 2 FIXING LOCK NUT GHIERA DI FISSAGGIO
P 50280810 2 DOWEL MBX10 ZN VITE STEI 12.9 PCONICA M8X10 ZN
P L0S1200 2 AGITATOR SHAFT ALBERO AGITATORE
29 | S573ri0500 4 SCREW TEPF M10X50 (S. 5.} UNI 5737 VITE INOX TEPF M10X50 Ut 5737
30 T47410IN 10 | NUT SELF-LOCKING M10 5. STEEL DADC INOX AUTOBLOCCANTE MEDIO M10
K1 0815008 1 PULL FORK BLADE RIGHT FORCELLA DI TRAINO DX ]
32 | 573208180 i SCREW TMBX16 (STAINLESS STEEL) VITE INOX T-TOMDAMBX 15 UNI 5732
3 105100 1 RIGHT VANE L350 37* ALETTA DX L.360 37"
34 088902 1 RIGHT VANE L.305 ALETTA DX L.305
35 105000 1 LEFT VANE L.350 37* ALETTA 5X L350 37°
36 088501 1 LEFT VANE L.305 ALETTA 8X_ L.305
3 T47408IN 16 | SELF-LOCKING NUT M8-A2 (STAINLESS STEEL) DADOC INOX AUTOBL. MEDIO M8
38 081700 1 RIGHT SPREADING DISC XPI-XPL DISCO DISTRIBUZIONE DX XPI-XPL
9 081300 1 LEFT SPREADING DISC XPI-¥PL DISCO DISTRIBUZIONE SX XPI-XPL
40 08.20.00 2 LOWER FLANGE FLANGIA DISCO DISTRIEUTORE
# 0815001 2 FLANGE FLANGIA
42 | 573108250 B | SCREW T-ROUND MBX25 UNI 5731 (S. S.) VITE INOX T-TONDA M8X25 UNI 5731
43 08.84.00 1 RIGHT SETTING SHUTTER LAMINA REGOLAZIONE DX
44 08.85.00,) 1 LEFT SETTING SHUTTER LAMINA REGOLAZIONE SX
45 558006IM 14 | NUT M8 [STAINLESS STEEL) DADO INOX ES. C/IRON. ZIG. M6
46 | 574006201 24 | SCREW F/ROND. M5X20 STAINLESS STEEL VITE INOX F/ROND. M&X20
47 L0B1400 2 AGITATOR BUSH GUIDE BUSSOLA GUIDA AGITATORE
48 | 573008450 2 SCREW TEIF MBX45 (STAINLESS STEEL) VITE INOX TEIF M8X45
49 558808IN 36 | NUT M8 (STAINLESS STEEL) DADO INDX ESAGONALE MEDIO M8
50 | L0A3200C 2 AGITATOR AGITATORE
51 L0832004 2 AGITATOR AGITATORE
52 LOB3400 2 GRID GRIGLIA
53 LO80400A 1 CROSSPIECE TRAVERSO
54 | 573912401 12 | SCREW M12X%40 [STAINLESS STEEL) VITE INOX M12X40 UNI 5739
55 659212IN 24 | PLAIN WASHER M12 (STAINLESS STEEL) RONDELLA INOX PIANA M12
56 558812IN 12 | NUT M12 (STAINLESS STEEL) DADO INOX ES. MEDIO M12
57 558810IN 4 NUT M10 A2 (STAINLESS STEEL) DADO INOX ES. MEDIO PG M10 A2
58 LO86100 1 XPL CAPACITY GRADUATED LABEL ADESIVO GRADUATO CAPACITA XPL
58 LO83600 B BUSHL.10 BUSSOLAL.10
60 573710201 g SCREW TEPF M10X120 STAINLESS STEEL VITE INOX TEPF M10X120 UNI 5737
61 08.06.03 1 GROUP SIDE TRANSMISSION GRUPPO TRASMISSIONE LATERALE
XPL 3
Cod. XPLBASEOG Fertilizer spreader
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XPL/SPARE PARTS

REF.| CODE | Q.TY| DESCRIPTION DESCRIZIONE
62 08.06.02 1| SIDE GEAR-BOX GRUPPO TRASMISSIONE LATERALE
63 | 68730826 2__| PIN@=8X26 SPINA ELASTICA @=8X26
64 | 68730840 2| ELASTIC PIN @=8X40 SPINA ELASTICA @=8X40
65 | UCFL2060 2 | SUPPORT UCFL-206 @30 SUPPORTO UCFL-206 @30
66 | 66040430 1| KEY®&x7xao CHIAVETTABXTX30 il
67 L0&1000 1| CARDAN JOINT ALBERO ATTACCO GARDANO
LD8E000 1| PTOGUARD SUPPORT SOSTEGNO CUFFIA
69 | BM32030 1__| PTOGUARD CUFFIA PROTEZIONE PTO
70 | €2200000 1| PTOSHAFT 12X900 - EC STANDARD ALBERO CARDAND 12X900 - NORME CE
71 |  L0B2000D 1__| CARTER RIGHT CARTER DX i
72 L082900 1| GUARD CARTER
7 LDE0500 1| GUARD CARTER
74 LDBO0E00 1| SUPPORT SOSTEGNO
75 | Ba023115 4 | SELF-LUBRICATING BUSH 20X23X11.5 BOCCOLAAUTOLUBRIFICANTE 20X23X11.5
76 L082700 2 | BUSHGUIDE BUSSOLA GUIDA
7 L082500 2| OPENING SHAFT ALBERO APERTURA
78 | 80201083 3| PIN@=10x63 SPINA PER INTERNI @=10X63
73 08.39.00 2 | 1°-2* POINT STEADY PIN D. 28 PERNO 1°-2* PUNTO D.28
80 08.40.00 1| 3RD POINT PIN 2=25 PERNO 3* PUNTO @=25
81| SPA1232K 2 | BELT SPA-1232 REX CINGHIA SPA-1232 REX
82 | BU110825 2 | TAPERBUSH 1108-2=25 BUSSOLA TAPER BUSH 1108-8=25
83 | BU161030 1__| TAPERBUSH 1610-8=30 BUSSOLA TAPER BUSH 1610-2=30
84 | PULOTSSPA1 | 2 | CASTIRONPULLEY @=75-SPAf PULEGGIA GHISA @=75-5PA1
85 | PULDISSPAZ | 1 | CASTIRONPULLEY @=05-SPA2 | PULEGGIA GHISA @=05-5PA2
86 | 74352500 2 | LOCKING RING E @=25 ANELLO SEEGER E @=25
87 _| 74374700 2 | CIRCLIP@=47 ANELLO SEEGER @=47 .
B8 | G0052RSD 2 | BALL BEARING 8005-2RS CUSCINETTO SFERE 6005-2RS
89 L0B5501 2 | TENSIONROLLER RULLO TENDICINGHIA
%0 L0BS502 2 | BELT TENSIONER SHAFT ALBERO TENDICINGHIA
91 | 57391025l 4 | SCREW TEIF M10X25 (5.5.) UNI 5730 VITE INOX TEIF M10X25 UNI 5739
92 L081300 2 | FIXINGBLOCK QUADRO TRAIND
3 L0A3500 1| DOSING DISC PROTECTION PROTEZIONE DISCHI
34 L0B3100 2 SAFETY-DEVICE SUPFORT S0STEGHO PROTEZIONE
5 0a1500C 1 PULL FORK BLADE LEFT FORCELLA DI TRAIMNO 5X
series
4 XPL
Fertilizer spreader www.agrex.com
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LOADING HOPPER

SPARE PARTS/XPL

TRAMOGGIA DI CARICO

XPL1 EDﬂ_j—E

T XPL1000 _[§-3

REF. CODE Q.TY | DESCRIPTION DESCRIZIONE
1 L2&0300 1 HOPPER TRAMOGGIA
2 Lida4601 2 FRONT AND REAR EXTENSION RIALZO ANTERICRE E POSTERIORE
3 L0g4602 2 HOPPER EXTENSION XPL1000 RIALZO TRAMOGGIA XPL1000
4 L0a4702 1 RIGHT REAR BOARD XPL1200 FIANCO RIALZO ANTERICRE XPL1200
] L0a4705 1 MOBILE REAR EXTENSION XPL1200 SPONDA POSTERIORE MOEILE XPL1200
& L0a4703 1 RIGHT REAR EXTEMSION SPONDINA POSTERIORE DX
7 L0a4704 1 LEFT REAR EXTEMSION SPONDINA POSTERIORE SX
8 Loa4rod 2 HOPPER EXTENSION XPL1200 RIALZO TRAMOGGIA XPL1200
3 L0as202 1 RIGHT REAR BOARD XPL1500 FIANCO RIALZO ANTERIORE ¥PL1500
0 L085205 1 MOEBILE REAR EXTENSION XPL1500 SPONDA POSTERIORE MOBILE XPL1500
1 L0B&203 1 RIGHT REAR EXTENSION SPONDIMA POSTERIORE DX
12 LoBG204 1 LEFT REAR EXTENSION SPONDINA POSTERIORE SX
13 LO8&201 2 HOPPER EXTENSION XPL1500 RIALZO TRAMOGGIA XPL1500
14 57320818 3 SCREW T MBX16 [STAINLESS STEEL) VITE INDX T-TOMDAMEX 15 UNI 5732
15 ST2108IM 30 MUT M8 (STAINLESS STEEL) CADO INOX ES.CECO M8 UNI 5721
16 G502101M ] PLAIN WASHER M10 {STAINLESS STEEL) ROMNDELLA INOX PIANAM10

series

Code: XPLTRAMOGB

Issue: M-06
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HYDRAULIC CONTROL

COMANDO IDRAULICO
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SPARE PARTS/XPL

REF. CODE Q.TY | DESCRIPTION DESCRIZIONE
1 L0&3000 2 MOUNTING PISTON MONTAGGIO PISTONE
2 L0B2a00 2 FIXING PIM PERNO FISSAGGIO CILINDRO
3 80100250 2 COTTERPINARD.2 LS50 SPINAARD.2L50
4 33665000 2 FORK FOR CONNECTING ROD M10X42 FORCELLA PER TIRANTE M10X42
3 33601042 2 CLIP 10X42 CLIP FERMO FORCELLA 10X42
6 LO&2500 2 LEVER ATTACK PISTOM LEVAATTACCO PISTONE
7 Fan101A 2 TENSION SPRING INOX MOLLA A TRAZIONE INOX
8 L0O24100 2 TIE RCD FILETTO TIRANTE
9 L084000 2 ANGULAR FIXING CONNECTING ROD ANGOLARE FISSAGGIO TIRANTE
10 30013250 2 QILDUCT TUBO OLIO 14" LATO0 1/4°M 1/4°F
1 573908201 2 SCREW TEIF MBX20 {STAINLESS STEEL) VITE INDX TEIF MBXZ0 UNI 5739
12 B53308IM 2 WASHER MBX24 (STAINLESS STEEL) ROMNDELLA INOX CARR. MBX24
13 573508251 2 SCREW MBX25 STAINLESS STEEL VITE INOX TEIF MBX25 UNI 5739
14 Ga3208IM 2 PLAIN WASHER M8 [STAINLESS STEEL) ROMDELLA INOX PIANA M3
15 2585310IM 4 NUT M10 AZ [STAINLESS STEEL) DADO INCX ES. MEDIC PG M10 A2
16 658314R0 a8 COPPER WASHER 114", ROMDELLA RAME 1/4".
17 30054100 2 FAUCET FiF 114" 14" RUBINETTO & SFERA FIF 114" 114"
18 3055034 4 NIPPLE OIL MM 1/4" 1/4° MIPPLE OLIO MM 114" 174"
18 LOB4500 1 PIPE CONNECTION PANEL QUADRO UNIONE TUEI
20 30055019 1 PLUG 3/8" TAPPO 38"
2 30055033 1 NIPPLE CIL MIPPLE OLIO MM 174™-1/2"
2 30035007 1 COUPLING F1/2", INWESTO RAMASCHIO F1/2".
23 30015026 1 COPPER WASHER &=1/2" RONDELLA RAME @=1/2"

Code: XPLIDROOG
Issue: M-06
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8 Annex A - Stability of the tractor distributor combination

As a conseguence of mass of the spreader itself and of the materials present in the hopper, the tractor dis-
tributor combination may become unstable, For verify the total stabiliti, the following expression can be ap-
plied for the calculation of the minimun ballisting at the front of Iz mn which allows to have a weight on the
front axel equal to 20% of the unladen weight of the tractor:

_(Igx(c+d)) —(T xb)+(0.2xT Xb)

I.r-' min

; (a+b)
Te[kal Unladen weight of tractor ®
Te[kg] Front axle load of unladen tractor @
T [kg] Rear axel load of unladen tractor @
In[kg] Combinated weight of rear mounted implement/rear ballast @
Ir[ka] Combinated weight of front mounted implement/front ballast @

a[m] Distance from centre of gravity for combined front mounted implement/front

ballastat to front axle centre @@
b[m] Tractor wheelbase @@
c[m] Distance from rear axle centre to centre of lower link balls @@

d[m] Distance from centre of lower link balls to centre of gravity for combined

rear mounted implement/rear ballast (0.585 m) B Re)
@ see instruction handbook of the tractor
@ see price list and/or instruction handbook of the implement

@ to be mesured



